
Material Test Report 
Heat Code: A-3370 An Ameri-Forge Group Company 

13770 Industrial Rd. Houston, TX 77015 
[SO 9001 :2008 Certified Sales: (713) 868-4421 Fax: (713) 455-8366 

EPCRA SupprW NoWCation: m i s  pmduct may contain one or more toxic chemicals subjed to the reportino requlrements of Sedion 313 of lhe Emmencv Plannlnn and 

PLESA ANAHUAC Y CIAS 

SA DE CV AV. VALLE DE LAS 
ALAME DAS 6 6 -0 

54940 TULTITLAN, EDO, MEX 

Communlly Rlght-t*Know Act (ilüe iil of Me Superfund Amendments and Reauthorization A d  of 1986) and 46 C.F.R. Part 372. Potentially repbpMtBble ctiemimls are hdicated wioi a 
dedanark in the 'EPCRA" wiumn and e Chemical Abstrad Servlces (CAS) realstrv number is vrovided for each s u d  demical in addition to the oercent bv weioht afthe hemical 

Po: 9545 1 Sales Order: 90421 Line: 1 
kem Code: 0153916100-0020~ ( Qty Shipped: 2 
ltem Desc: FLG 16.00 0150 BL RF 
Supplie~ MF RINGS Supplier Heat: A-337 0 

-- 
present in thls proa~& It 16 your responsib~lliy alone to determine wheiher your-fa$¡ 1s required to submit a Toxic Release Inventor~ Report undk EPCRÁ .SSo"-313 - - 

SpeC ASTM A105/A105M-(lO)/ASME SA 105/SA 105M-(08a) Section 11 Paxt A 

Element (%d) Ladle Product EPCRA C M #  1 Element (Xwt) Ladle Pmduct EPCRA CAW 
C Carbon 0.19 : Cr Chromium O .11 4 7440-47-3 
!4n tanganese 0.90 4 7439-96-5 i Yo m i y b d e n m  0 .O2 
P Phosphorous 0.024 i V Vanadim 0.007 
S Sulphur 0.007 : Cb Columbium 0.01 
S i  s i l i c o n  0.28 i C.E. O .37 
cu copper 0 -02 J 7440-50-8 j CuhliCrM0 0.202 

N i  N i c k e l  0 .O5 7440-02-0 ~ C ~ M O  0.132 

Mechanical Testin(j Other 
T e s t  Lab MF RINGS : VD Y 
Tes t  Bar  S i z e  SACRIFICIAL PIECE i EF Y 
HBW 153 - 153 i Fu l ly  Killed Y 
Elg ( % )  30.4 
RA (%)  58.8 
Tens i l e  Specimen S i z e  (in) 0.498 
T e n s i l e  ( k s i )  74.7 
Yie ld  ( k s i )  46.0 
Gauge Length  2 

No Weld r e p a i r  performed. Chemical Analys is  r e s u l t s  shown a r e  a c t u a l .  Forgings a r e  c apab l e  of  pa s s ing  
h y d r o s t a t i d  t e s t  compat ib le  w i th  the a p p r o p r i a t e  r a t i n g .  Elongat ion  t aken  from a r o m d  specimen. A l 1  m a t e r i a l  
supp l i ed  under t h i s  o r d e r  is  c e r t i f i e d  t o  be  f r e e  o f  mercury contaminat ion  and no mercury bea r i ng  equipment was 
used  i n  manufac tur lng ,  f a b r i c a t i o n  o r  t e s t i n g .  Y ie ld  s t r e n g t h  was determined u s i n g  t h e  0 .2% o f f s e t  method. 
No weld r e p a i r  per formed on  this product .  
Product  compl ian t  w i t h  and  meets a l 1  requi rements  o f  ASTM A105 and w i t h  dimensions t o  ASME B16.5 
Product  compl ian t  w i t h  NACE MR0175, l a t e s t  e d i t i o n  

Certification No.: 196505 

Certification Date: 12/16/2 0 10 

mis report is issued in mmpliante with ihe requirements of EN10204 3.1 1 ISO 10474 3.1.b Nicholas Tepovich - Metallurgic Lab Manager 


